

# MPML GEM TESTING LABORATORY

Meerganj, Sarrafa Bazaar, Saharanpur- 247001

Contact: 0132-2643678, 9410099436

E-Mail: supreetgarg@gmail.com Website: www.mpml.in

---

## GEM TESTING REPORT

Ref. No.: MPML/0103/01

Date: 01/06/2026

The records contained on this report displays the end result received at the time of issue. To the best of our knowledge and ability the specimen submitted for exam is diagnosed as



## Natural Sapphire

### Results

Weight	: 8.00 ct	Color	: Orangish Yellow
Shape	: Octagon	Cut	: Emerald Cut
R.I.	: 1.77	Dimensions	: 13.95x8.60x5.33 mm
S.G.	: 4.00	Comments	: G.F.

### **Authorized Signatory**

Supreet Garg  
(Gemologist)

---